COS5000(TH) SERIES
PACK MOUNT PANEL ASSEMBLY

D

r— = EEXD ST .
. Remove the casing.

==8; 53 faval
Put back the casing. ?

NAME QTY
SEMS-PW- BIND M3x6 3
SEMS-SW BIND M3x6 1

* & THEWZT,

% These parts are to be used in Step 4.

NO NAME QrY
(D | SEMS-PW BIND M3x6 3
(@ | SEMS-SW BIND M3x6 1

* O THLLHTT.

% These are the parts that have been

removed in Step 1.

@

N> oL T:f‘.ZA)Eé%

HX O FMT .

Remove the handle and rubber feet.

* Z ZTIDSL L7cERanid.
2THENnETA.
‘¥ The parts removed here are not
used for rack mount.

NAME QrY

HANDLE

FT SCREW .M3x8

FT SCREW M3x14

FOOT

M3 PW

M3 SW

Qele|e|e|e|els

[N (VSN TSN TN RSN AN

M3 HN

2R — g — B O 1T S .
Install the spacers.

NO NAME QrY
@ | FT. SCREW M3x6 4
®| SPACER 4




